

TATA STEEL

Inspection certificate 3.1, EN10204.

4500033649

Hot rolled pickled, Coil, S355MC, YMPRESS WG S:01-2010. Mill edg. Impact test.

Suitable for: Part galvanising, Cutting into sheet. Tolerance EN 10051 : 2010 (E) (Width tolerance +20/-0 mm) Dev.Tol. (Thickness tolerance +0.19/-0.19 mm). PRODUCE AND TEST ACCORDING TO EN 10149-2 Country of melt and pour : The Netherlands.

5500001067 WDA 13008864

2021009575 00

Tata Steel IJmuiden BV

Service Centre MAASTRICHT B.V. B.U. FELJEN POSTBUS 10.000

1970 CA IJMUIDEN NOORDHOLLAND

SEINPOST

70387

IMPACT TEST AND OTHER TESTS

Table with columns for TENSILE TEST (E01-E16) and IMPACT TEST AND OTHER TESTS (E17-E23). Includes rows for individual test results and a TOTAL row.

CHEMICAL COMPOSITION in %

Table with columns for CHEMICAL COMPOSITION (E24-E32) and STEELMAKING PROCESS (E33-E34). Includes rows for individual chemical elements and process details.

Stamp of the expert :

Tata Steel IJmuiden BV

JEFFREY FLEMMING MGR. MECH. TESTING

1 JANUARI 2021

We hereby confirm that we comply to the terms of our order acknowledgement and any agreed concessions

0149715